



Randolph Air Force Base Drug Formulary

Current as of 11 September 2012



Updated versions of our drug formulary can be obtained at the Joint Base San Antonio web site: www.ibsa.af.mil. The Randolph Pharmacy and Formulary link is under "Medical" near the bottom left column of the page under "Information Resources"*

The 359 MDG Clinic Pharmacy dispenses new orders entered directly into our computer system by DoD providers in the San Antonio area. The 359 MDG Base Exchange Pharmacy dispenses prescriptions from civilian providers, both typed and handwritten, as well as all refills. Prescriptions faxed from physicians' offices are accepted (except Schedule II Controlled Drugs). Our fax number is (210) 652-3516.

Refills are ordered by phone or online at www.tricareonline.com; refills ordered prior to 1200 hours on a duty day are ready for pick-up the following duty. Refills called in after 1200 or on weekends will be ready the second duty day. Refills can be ordered by calling (210) 292-7000 or (800) 469-7170; select option #2 for delivery of your order to the Randolph Base Exchange Pharmacy.

The 359 MDG pharmacies are open Monday through Friday 0730 – 1630, but are closed Federal holidays, Family Days, and at 1200 hours the last Wednesday each month.

To speak with pharmacy personnel call (210) 652-4127 and select option #2 for the Base Exchange Pharmacy, or option #3 for the Main Clinic Pharmacy.

ANTIMICROBIAL

Acyclovir 200, 400, 800mg; 200mg/5ml
 Amoxicillin 250, 500, 875mg; 125, 250, 400mg/5ml
 * Atovaquone (Mepron) 750mg/5ml susp
 Augmentin 250, 500, 875mg [* XR 1,000]
 Augmentin 200; 400mg/5ml; 600/5ml ES
 Azithromycin (Zithromax) 250mg; Z-Pak 100/5ml, 200mg/5ml
 Chloroquine (Aralen) 500mg
 Cephalexin (Keflex) 250, 500mg; 250/5ml
 Cefdinir (Omnicef) 300mg; 250/5ml
 Cefpodoxime (Vantin) 100, 200mg
 Cefprozil (Cefzil) 250mg/5ml
 Ciprofloxacin (Cipro) 250, 500mg
 Clarithromycin (Biaxin) 500mg; 500mg XL; 250mg/5ml
 Clindamycin 150mg; 75mg/5ml
 Dapsone 25mg
 Dicloxacillin 250mg
 Doxycycline 50, 100mg
 Entecavir (Baraclude) 0.5mg
 Erythromycin (delayed release) EC 250mg
 Erythromycin Ethylsuccinate 200mg/5ml
 Ethambutol 400mg
 Famciclovir (Famvir) 125, 250, 500mg
 Fluconazole 100, 150, 200mg; 10mg/ml
 Griseofulvin UM (Gris-PEG) 125, 250mg; 125mg/5ml
 Isoniazid 300mg
 Ketoconazole (Nizoral) 200mg
 Levofloxacin (Levaquin) 250, 500, 750mg
 Mefloquine (Lariam) 250mg
 Moxifloxacin (Avelox) 400mg
 Metronidazole (Flagyl) 500mg
 Minocycline 50, 100mg
 Nitrofurantoin (Macrochantin) 50mg; (Furadantin) 25mg/5ml
 Nitrofurantoin Monohydr (Macrobid) 100mg
 Nystatin 100,000 units/ml (60ml)
 Oseltamivir (Tamiflu) 75mg (#10); 6mg/ml
 Penicillin VK 250, 500mg; 250mg/5ml
 Primaquine Phosphate 26.3mg -15mg base
 Pyrazinamide 500mg
 Rifampin 300mg
 Septra SS, DS, suspension
 Sulfasalazine (Azulfidine) 500mg
 Terbinafine (Lamisil) 250mg
 Trimethoprim 100mg
 Valacyclovir (Valtrex) 500, 1000mg

CARDIOVASCULAR

Acebutolol (Sectral) 200mg
 Aliskiren (Tekturna) 150, 300mg
 Amiloride (Midamor) 5mg

Amiodarone 200mg
 Amlodipine (Norvasc) 2.5, 5, 10mg
 Aspirin 81mg chew, EC; 325mg plain, EC
 Atenolol (Tenormin) 25, 50, 100mg
 Atorvastatin (Lipitor) 10, 20, 40, 80mg
 Bumetanide (Bumex) 1mg

Candesartan (Atacand, Atacand HCT)
 - Prior Authorization
 - See losartan (Cozaar; Hyzaar) alternative

Captopril (Capoten) 25mg
 Carvedilol (Coreg) 3.125, 6.25, 12.5, 25mg; CR 10, 20, 40, 80mg
 Cholestyramine (Prevalite) 4gm
 Chlorthalidone (Hygroton) 25, 50mg
 Cilostazol (Pletal) 50, 100mg
 Clopidogrel (Plavix) 75mg
 Clonidine (Catapres) 0.1, 0.2, 0.3mg; TTS-1, 2, 3 Patch
 Colestipol (Colestid) 1gm; 5gm packets
 Dabigatran (Pradaxa) 75, 150mg
 Digoxin (Lanoxin) 0.125, 0.25mg
 Diltiazem [*30mg], 60mg, 120mg tablets; SR 120, 180, 240, 300, 360, 420mg
 Dipyridamole, ASA, 200/25 SR (Aggrenox)
 Dronedarone (Multaq) 400mg
 Ezetimibe (Zetia) 10mg
 Felodipine (Plendil) 2.5, 5mg, 10mg

Fenofibrate (Tricor) 48, 145mg–note strengths

Flecainide (Tambacor) 50, 100mg
 Furosemide (Lasix) 20, 40mg; 10mg/ml (60ml)
 Gemfibrozil (Lopid) 600mg
 Hydralazine 10, 25mg
 Hydrochlorothiazide 12.5, 25, 50mg
 Hydrochlorothiazide w/ triamterene (Maxzide) 25/37.5; 50/75
 Isosorbide Mononitr (Imdur) 30, 60, 120mg
 Isosorbide Dinitrat (Isordil) 10mg, SR 40mg
 Labetalol (Trandate) 100, 200, 300mg
 Lisinopril (Zesteril) 5, 10, 20, 30, 40mg
 Lisinopril/hydrochlorothiazide (Zestoretic) 10/12.5; 20/12.5; 20/25
 Lotrel 2.5/10; 5/10; 5/20; 10/20; 5/40; 10/40
 Losartan (Cozaar) 25, 50, 100mg
 Losartan w/ hydrochlorothiazide (Hyzaar) 50/12.5; 100/12.5; 100/25
 Methyldopa (Aldomet) 250mg
 Metolazone (Zaroxalyn) 5mg
 Metoprolol 25, 50, 100mg
 XL (Toprol XL) 25, 50, 100, 200mg
 Minoxidil 2.5, [*10mg]
 Niacin 50, 500mg
 Niacin SR (Niaspan) 500, 750, 1000mg
 Nifedipine ER (Adalat CC) 30, 60, 90mg
 Nitroglycerin Patch 0.1, 0.2, 0.4, 0.6/hour
 Nitroglycerin 0.4mg sublingual; spray

Omega-3 Acid Ethyl Esters (Lovaza)
Pentoxifylline SR (Trental) 400mg
Pravastatin (Pravachol) 10, 20, 40, 80mg
Prazosin (Minipress) 1, 2, 5mg
Propranolol (Inderal) 10, 20, 40, 80mg;
(Inderal LA) 60, 80, 120, 160mg
Ramipril (Altace) 1.25, 2.5, 5, 10mg
Ranolazine SR (Ranexa) 500mg

Simvastatin (Zocor) 5, 10, 20, 40, 80mg
- No new patients on the 80mg strength
- Low-dose w/ amiodarone, verapamil,
diltiazem, amlodipine. Also gemfibrozil is
contraindicated; use fenofibrate (Tricor)

Sotalol (Betapace) 80mg [* 120, 240mg]
(Betapace AF) 80mg

Spironolactone (Aldactone) 25, 100mg
Spironolactone w/ hydrochlorothiazide
(Aldactazide) 25/25

Telmisartan (Micardis) 20mg, 40mg, 80mg
(MicardisHCT) 40/12.5mg;80/12.5mg;80/25mg
Torsemide (Demadex) 10, 20, 100mg [* 5mg]
Valsartan (Diovan) 40, 80, 160, 320mg
(Diovan HCT) 80/12.5; 160/12.5;
160/25; 320/12.5; 320/25

Verapamil 80mg; SR: 120, 180, 240mg

Vytorin 10/10, 20/10, 40/10, 80/10

- Contains simvastatin, note safety issues
listed above; consider atorvastatin (Lipitor)

Warfarin (Coumadin) – all strengths

COUGH/ALLERGY/ASTHMA

Advair (fluticasone/salmeterol) Diskus
100/50, 250/50, 500/50

Advair (fluticasone/salmeterol) HFA
230/21, 115/21, 45/21

Aero chamber: no mask

Aero chamber w/ mask: small, med, large
Albuterol HFA; soln 0.083% (3ml) 30/box
Benzonatate (Tessalon) 100mg (30)

Budesonide Inhalation (Pulmicort Respules)
0.25mg/2ml; 0.5mg/2ml

Cetirizine (Zyrtec) 5, 10mg; 5mg/5ml (4 oz)
Cetirizine w/ Pseudoephedrine (Zyrtec D)

5/120mg

Chlorpheniramine (Chlortrimeton) 4mg

* Chlorpheniramin (Chlortrimeton) 2mg/5ml

Combivent (ipratropium/albuterol) Inhaler
Diphenhydramine (Benadryl) 25, 50mg;
12.5mg/5ml (4oz)

Dulera (mometasone/formoterol) 100/5, 200/5

Duoneb (albuterol & ipratropium soln) (3ml)

Epi-pen / Epi-pen Jr. (adult dose at 30kg)

Fexofenadine 180mg; 30mg/5ml (Allegra)

Flovent HFA 44, 110, 220mcg oral inhaler

Guifenesin w/ Dextrometh (Robitussin DM)

Guifenesin 600 mg ER (Mucinex) (40/box)

Guifenesin 600 mg w/ Pseudoephedrine

60mg ER (Mucinex D) (18/box)

Ipratropium (Atrovent) Inhaler

0.02% ampoules for nebulizer (25/box)

Levalbuterol (Xopenex) HFA

Loratadine (Claritin) 10mg, 1mg/ml (4 oz)

Mometasone (Asmanex) 110 (#30), 220 (#30)

* Mometasone (Asmanex) 220 (#60)

Montelukast (Singulair) 4, 5, 10mg, 4mg granules

*** Promethazine w/ codeine (4 oz)

Pseudoephedrine (Sudafed) 30; 60mg; 30mg/5

Salmeterol (Serevent) Diskus

Sodium Chloride Inh Soln 0.9%, 3ml (100)

Symbicort 80/4.5, 160/4.5 Inh Aerosol

Theophylline 200,300mgER,400mg 24HR SR

Tiotropium (Spiriva) (30/box)

Triprolidine w/ pseudoephedrine 2.5/60

DIABETIC

Exenatide Inj (Byetta) 5, 10mcg (60/box)

Glimepiride (Amaryl) 1, 2, 4mg

Glipizide (Glucotrol) 5, 10mg; XL 5mg, 10mg

Glyburide (Micronase) 5mg

Glyburide, micronized (Glynase) 3mg

Insulin (Novolin) R, N, 70/30 10ml/vial

Insulin Aspart (Novolog) 10ml/vial; FlexPen

Insulin (Novolog Mix 70/30) FlexPen

Insulin Detemir (Levemir) 10ml/vial

Insulin Glargine (Lantus) 10ml/vial; SoloStar

Insulin Lispro (Humalog) 10ml/vial

Metformin 500, 850, 1000mg; XR 500, 750mg

Pioglitazone (Actos) 15, 30, 45mg

Sitagliptin (Januvia) 25, 50, 100mg

Sitagliptin w/ metformin (Janumet)

50/500; 50/1000

DIABETIC SUPPLIES

- Alcohol Swabs (100)
- Lancets (100)
- Syringes 0.5ml, 1ml (31G); 0.3ml
- Precision Xtra Strip / Monitor (preferred)
- Accu-Check Strip / Monitor

- One Touch Ultra
PUMP PATIENTS ONLY

- Needle, 30G x 8mm (Novofine)

GASTROINTESTINAL

Bisacodyl (Dulcolax) 5mg, 10mg suppos

BismuthSubsalicylate (Pepto-Bismol)262mg

Dicyclomine (Bentyl) 10, 20mg

*** Diphenoxylate/Atropine (Lomotil)

Docusate Sodium (Colace) 100mg; 1% soln

* Enema, Fleet Rectal (pediatric, adult)

Esomeprazole (Nexium) 20, 40mg

Hydrocortisone (Anusol HC) 25mg supposit

Hyoscyamine (Levsin) 0.125mg; SR 0.375mg

Lactulose 10gm/15ml (946ml)

Loperamide (Imodium) 2mg

Lubiprostone (Amitiza) 8, 24mcg

Magnesium Citrate solution

Mesalamine (Asacol) 400mg

Mesalamine SR (Apriso) 375mg

Metoclopramide (Reglan) 10mg; 5mg/5ml

Polyethylene Glycol 3350 (Miralax)

(255; 527gm); (GoLYTELY Bowel Prep)

Omeprazole (Prilosec) 10, 20mg

Ondansetron (Zofran) 4, 8mg; 4mg ODT

Pancreaze (Lipase, Protease, Amylase) 16.8

[* 4.2, 10.5, 21]

Promethazine (Phenergan) 25mg;

12.5, 25mg suppository; 6.25mg/5ml

Ranitidine (Zantac) 150mg, 15mg/ml

Sennosides w/ docusate (Senna-S)

Sucralfate (Carafate) 1gm tablet; 1 gm/10ml

Misoprostol 200mcg

* Sodium bicarbonate 650mg

NERVE / CNS-ACTING

*** Alprazolam (Xanax) 0.25, 0.5, 1mg

Amitriptyline (Elavil) 10, 25, 50mg

Aripiprazole (Abilify) 2, 5, 10, 15, 20, 30mg

Atomoxetine (Stratera)10,18,25,40,60,80,100

Bupropion SR (Wellbutrin SR) 100, 150mg

Bupropion XL (Wellbutrin XL) 150, 300mg

Buspiprone (Buspar) 5, 10, 15 mg

Butalbital/Acetaminophen/Caffeine (Fioricet)

*** Butalbital/Aspirin/Caffeine (Fiorinal)

Carbamazepin (Tegretol) 100, 200mg;

400XR; 100mg/5ml

*** Chlordiazepoxide (Librium) 10mg

Citalopram 10, 20, 40mg

*** Clonazepam 0.5, 1mg

Divalproex (Depakote) 125mg sprinkles

Divalproex (Depakote ER) 125, 250, 500mg

Divalproex (Depakote DR) 250, 500mg

** Dexedrine 5mg tab; 5, 10mg spansule

*** Diazepam (Valium) 5, 10mg

Donepezil (Aricept) 5, 10mg

Doxepin 10, 25, 50mg

*** Eszopiclone (Lunesta) 1, 2, 3mg

- documented zolpidem (Ambien) failure

Fluoxetine (Prozac) 10, 20mg [* 20mg/5ml]

Gabapentin 100, 300, 400, 600, 800mg;

250mg/5ml

* Galantamine ER 8, 24mg

Imipramine (Tofranil) 10, 25mg

Lamotrigine (Lamictal) 25, 100, 150, 200mg

Levodopa/Carbid (Sinemet) 10/100, 25/100,

25/250; CR 25/100, 50/200

Levetiracetan (Keppra) 250, 500, 750;

100mg/1ml

* Levetiracetam XR (Keppra XR) 500mg

Lithium Carb 300mg; SR 300 & 450mg

*** Lorazepam (Ativan) 0.5, 1mg

Mecizine 25mg (tablet or chewable tablet)

Memantine (Namenda) 5, 10mg

** Methylphenidate (Ritalin) 5, 10mg;

SR 20mg

** Methylphenidate SR (Concerta)

18, 27, 36, 54mg

Mirtazapine (Remeron) 15, 30, 45mg;

15, 30 mg Soltab

** Mixed Amphetamine (Adderall) 5, 10, 20;

(Adderall XR) 5, 10, 15, 20, 25, 30mg

*** Modafinil (Provigil) 100, 200mg

Mysoline 50, 250mg

Nortriptyline (Pamelor) 10, 25mg

Olanzapine (Zyprexa) 2.5, 5, 7.5, 10mg

Oxcarbazepine (Trileptal) 150, 300, 600mg;

300/5ml (250ml)

Paroxetine (Paxil) 10, 20, 30, 40mg

*** Phenobarbital 30mg; 20mg/5ml (473ml)

Phenytoin (Dilantin) 50mg Infatabs; 100mg;

125mg/5ml suspension

Pramipexole (Mirapex) 0.25, 0.5, 1, 1.5mg

Primidone 50, 250mg

Quetiapine (Seroquel) 25, 50, 100, 200, 300,

400mg; XR 50, 150, 200, 300, 400mg

Resperidone (Risperdal) 0.25, 0.5, 1, 2, 3,

4mg; 1mg/ml (30ml)

Rizatriptan (Maxalt, Maxalt-MLT) 5, 10mg

Ropinirole (Requip) 0.25, 0.5, 1mg, 2mg

Sertraline (Zoloft) 25, 50, 100mg

Sumatriptan (Imitrex) 25, 50, 100, 6mg inj

*** Temazepam (Restoril) 15, 30mg

*** Triazolam (Halcion) 0.125, 0.25mg

Topiramate (Topamax) 25, 50, 100, 200mg

Trazodone (Desyrel) 50, 100mg

Valproic Acid 250mg/5ml

Venlafaxine SR (Effexor XR) 37.5, 75, 150

Ziprasidone (Geodon) 20, 40, 60, 80mg

*** Zolpidem (Ambien) 5, 10mg

Zolmitriptan (Zomig) 2.5, 5mg (also ZMT)

Zonisamide (Zonegran) 100mg

PAIN, ARTHRITIS

Acetaminophen 325, 500mg; 80mg, 160mg/5

Hydroxychloroquine (Plaquenil) 200mg

* Leflunomide (Arava) 20mg

Methotrexate 2.5mg

Lidocaine (Lidoderm) 5% Patch (30/box)

- MUSCLE

Baclofen (Lioresal) 10mg

Cyclobenzaprine (Flexeril) 5, 10mg

Methocarbamol (Robaxin) 500mg

Tizanidine (Zanaflex) 4mg tablet

- NARCOTIC

*** Acetamin w/ codeine (Tylenol #3); Elixir

*** Acetamin w/ hydrocodone (Norco)

5/325; 7.5/325; 10/325;

(Vicodin) 5/500 – product change pending

*** Aceta w/ hydrocodone 167/2.5/5 (118ml)

** Acetamin w/ oxycodone 325/5 (Percocet)
** Fentanyl (Duragesic) TDRM 25, 50, 75, 100
** Hydromorphone 4mg
** Methadone 10mg
** Morphine SR 15, 30, 60mg
** Oxycodone IR 5mg; SR (OxyContin) 10mg
Tramadol 50mg

*** Codeine Sulfate 30mg
*** Hydromorphone 2mg
*** Oxycodone SR (OxyContin) 40, 80mg
* Non-Stock Schedule II take four duty days

- NSAID

Celecoxib (Celebrex) 100, 200mg
Diclofenac (Voltarin) 25, 50, 75mg
Ibuprofen (Motrin) 400, 600,800mg;100/5ml
Indomethacin (Indocin) 25, 50mg & SR 75mg
Meloxicam (Mobic) 7.5, 15mg
Nabumetone (Relafen) 500, 750mg
Naproxen (Naprosyn) 250, 500mg
Piroxicam (Feldene) 10, 20mg
Salsalate 500mg, 750mg
Sulindac (Clinoril) 150, 200mg

CORTICOSTEROIDS (ORAL)

Dexamethasone 0.5, 0.75, 4mg
Prednisone 1, 5, 10, 20, 50mg
Prednisolone 1mg/1ml & 15mg/5ml
Prednisolone (Orapred) ODT 10, 15, 30mg
Methylprednisolone(Medrol) 4mg; DosePak

BONE DENSITY

Alendronate (Fosamax) 5, 10, 35, 70mg
– Fosamax 70mg plus D 5600 IU
Ibandronate (Boniva) 150mg
Raloxifene (Evista) 60mg
Risedronate (Actonel) 35mg
Calcitonin salmon (Fortical) Nasal 200 U
Calcium/vitamin D 600/400 (Caltrate+D)
Calcium citrate/vit D 315/250 (Citracal+D)

UROLOGY

Alfuzosin (Uroxatral) 10mg
Alprostadil (Muse) 500, [* 1,000mcg]
Bethanechol (Urecholine) 25mg
* Bicalutamide (Casodex) 50mg
Finasteride (Proscar) 5mg
* Flutamide (Eulixin) 125mg
Oxybutynin (Ditropan) 5mg; ER 5, 10, 15mg
Solifenacin (Vesicare) 5, 10mg
Sildenafil (Viagra) 25,50,100mg (40 year old)
Tamsulosin (Flomax) 0.4mg
Terazosin (Hytrin) 1, 2, 5, 10mg
Tolterodine (Detrol) LA 2, 4mg

OPHTHALMIC

Artificial Tears (15ml)
Azithromycin (Azasite) 1%
Bacitracin ointment (3.5gm)
Betaxolol (Betoptic-S) 0.25%
Bimatoprost (Lumigan) 0.03% (2.5ml)
Brimonidine (Alphagan/P) 0.15%; 0.2 (5ml)
Carbachol 3%
Celluvisc (Refresh) (30/box)
Combigan (brimonidine w/ timolol) (10ml)
Cyclopentolate 1% (10ml)
Cyclosporin (Restasis) 0.05% (30/box)
Difluprednate (Durezol) 0.05%
Dorzolamide (Trusopt) 2% (10ml)
Dorzolamide 2%, Timolol 0.5% (Cosopt)
Erythromycin ointment (3.5gm)
Fluorometholone (FML) suspension (10ml)
Fluorometholone acetate (Flarex) susp 0.1%
Gentamicin 0.3% solution (5ml), oint (3.5gm)
Ketorolac LS (Acular LS) 0.4% solution
Lantanoprost (Xalatan) 0.005% (2.5ml)
Lodoxamide (Alomide) 0.1% solution
Lubricant Eye Ointment (Lacrilube), 3.5gm
Moxifloxacin (Vigamox)
Naphazoline/Pheniramine (Opcon-A) (15ml)
Neomycin, PolymyxinB, Bacitracin
(Neosporin) ointment
Neomycin, PolymyxinB, Gramicidin
(Neosporin) solution
Neomycin, PolymyxinB, Bacitracin
Hydrocortisone (Cortisporin) oint (3.5gm)
Neomycin, PolymyxinB, Dexamethasone
(Maxitrol) suspension, ointment
Nepafenac (Nevanac) 0.1% suspension
Olopatadine 0.1% (Patanol);0.2% (Pataday)
PolymyxinB, Bacitracin (Polysporin) oint
PolymyxinB, Trimethoprim (Polytrim) (10ml)
Prednisolone (Pred-Forte) 1% (5ml)
Pilocarpine 1%, 2%, 4% (15ml), gel
Sodium Cl 5% soln (15ml); 5% oint (3.5gm)
Sulfacetamide 10% (15ml)
Sulfacetamide 10%, Prednisolone 0.2%
(Blephamide) susp (10ml), oint (3.5gm)
Timolol (Timoptic) 0.25%, 0.5% (5ml)
Timolol XE (Timoptic XE) 0.25%, 0.5% 5ml
Tobramycin, Dexamethasone (Tobradex)
susp, oint

OTIC (EAR)

Acetic Acid, Hydrocortisone (Acetasol HC)
Antipyrine, Benzocaine (Auralgan) (15ml)
Carbamide peroxide 6.5% (Debrox) (15ml)
Ciprofloxacin, Dexameth (Ciprodex) susp
Neomyc/PolyB/Hydrocort (Cortisporin) susp
Ofloxacin (Floxin) 0.3% (5ml)

NASAL

Azelastine (Astelin) (30ml)
Fluticasone (Flonase)
Ipratropium (Atrovent) 0.06% Spray
Mometasone (Nasonex)
Oxymetazoline (Afrin) Spray
Sodium Chloride (Ocean) 0.65%, (45ml)

TOPICAL

* Absorbase ointment (4oz)
Adapalene (Differin) 0.1% cream/gel 45gm
Aluminum Chloride (Drysol) 20% sol 37.5ml
Aminonide (Cyclocort) 0.1% cream
15, 60gm [* 0.1% lotion]
Azelaic Acid (Finacea) 15% gel
Bacitracin ointment (30 gm)
Benzoyl Peroxide 5, 10% gel; 5, 10% wash
Betamethasone Val 0.1% ointment
Betamethasone (Diprosone) 0.05% oint
Betamethasone (LuxIQ) scalp foam 0.12
Calcipotriene (Dovonex) 0.005% crm; soln
Ceramide Hydrat (Cerave) cream; [* lotion]
Clindamycin (Cleocin) 1% soln; 1% gel
Clindamycin/Benzoyl Per (Duac) gel (45gm)
Clobetasol 0.05% cream, ointment, soln, gel
Clobetasol (Olux) 0.05% topical foam
Clotrimazole (Lotrimin) 1% solution, cream
Desonide 0.05% cream, ointment, lotion
Dibucaine ointment (30gm)
Diclofenac (Voltaren) 1% gel
Diphenhydramine (Benadryl) 2% cream
Emollient (Vanicream) cream
Erythromycin 2% gel (30gm)
Fluocinolone (Synalar) 0.01% soln (60ml)
Fluocinolone (Derma-Smoother/FS) 0.01%
Fluocinonide (Lidex) 0.05% cream, oint
Fluorouracil (Efudex) 5% cream; 2% soln
Flurandrenolide (Cordran) 4mcg/cm tape
Hydrocortisone 1% cream & ointment (30
gm); lotion (4 oz)
Hydrocortisone valerate (Westcort) 0.2%
cream, ointment
Hydrocortisone 2.5% (Anusol HC) rectal
cream (30gm)
* Hydrocortisone 10% rectal foam
Hydrocortisone, pramoxine (Pramosone)
2.5%/1% cream, lotion
Hydroquinone 4% cream
Imiquimod (Aldera) 5% cream (24/box)
Lactic Acid 12% (Amlactin) lotion (225gm)
Lidocaine 5% cream
Lotrisone (clotrimazole 1%, betamethasone
0.5%) cream (30gm)
Metronidazole 0.75% cream, gel (45gm)
Miconazole 2% cream (30gm)
Mupirocin (Bactroban) cream, ointment
Naftifine (Naftin) 1% cream; 1% gel

Ketoconazole 2% shampoo; 2% cream
Nystatin cream, oint, powder (15gm)
Permethrin (Elimite) 5% cream (60gm);
(Nix) 1% cream rinse (2 x 2 oz)
Pimecrolimus (Elidel) 1% cream (30gm)
* Podofilox 0.5% (Condylox) solution (3.5ml)
* Pramoxine (Prax) 1% lotion
Salicylic Acid Plaster 40% Pads
Scopolamine (Transderm Scop)
Selenium Sulfide (Selsun) 2.5% lotion
Silver Sulfadiazine (Silvadene) 1% cream
Sulfacetamide 10% lotion (118ml)
Tretinoin (Retin-A) 0.025%, 0.05% 0.1%
cream; 0.01%, 0.025% gel; (Retin-A
Micro) 0.04% gel 20gm, 50gm pump
Tacrolimus (Protopic) 0.1% ointment
Tazarotene (Tazorac) 0.1% cream [* 0.05%
cream, 0.05%, 0.1% gel]
Triamcinolone 0.1% cream (30, 454gm),
ointment (15gm, 454gm); spray; 0.5% cream
Triamcinolone/Nystatin (Mycolog II) oint
Urea 40% cream (Carmol 40; X-Viate)

ORAL

Mouthwash BLM oral susp (AKA Triple-Mix)
Chlorhexidine 0.12% (Peridex) Rinse 473ml
Nystatin Suspension 100,000 units/ml 60ml
Penciclovir (Denavir) 1% cream - 5gm
Sodium Fluoride 1.1% (PreviDent Gel or
PreviDent 5000 Plus Paste)
Sodium Fluoride 2.2mg
Triamcinolone (Kenalog) Orabase (5gm)
Pilocarpine (Salagen) 5mg
* Supersaturated calcium phosphate rinse
(Caphosol)

HORMONE

Liothyronine (Cytomel) 5, [* 25mcg]
Estradiol (Estrace) 1mg [* 2mg] tablets;
(Climara) Transderm Patch, all strengths
Estratest 1.25/2.5mg; HS 0.625/1.25mg
Fludrocortisone (Florinef) 0.1mg
* Hydrocortisone 5, 10, 20mg
Levothyroxine (Synthroid) – all strengths
Medroxyprogesterone (Provera)2.5, 5,10mg
Norethindrone (Aygestin) 5mg
Premarin 0.3, 0.45, 0.625, 0.9, 1.25mg
Premphase
PremPro 0.3/1.5;0.45/1.5;0.625/2.5;0.625/5
* Methimazole (Tapazole) 5mg
*** Testosterone 1% gel (Androgel) (5gm,
30/box) or (2 x 75gm pump) = 150gm
*** Testosterone Cyp (Depo-Testosterone)
200mg/ml (1ml)

BIRTH CONTROL

Allesse/ Aviane/ Levite / Luteru/ Sronyx
Demulen 1/35 / Zovia 1/35E
Levlen / Levora 0.15/0.03
Levonorgestrel (Plan B)
Lo-Estrin Fe / Microgestin Fe 1/20, 1.5/30
Lo-Ovral / LowOgestrel
Nor-QD / Micronor
Medroxyprogesterone 150mg/1ml (1ml)
Nuvaring (3 rings per box; 28-day)
Ortho Evra Patch (3 per box; 28-day)
Ortho-Novum /Necon / Norinyl/ 1+35
Ortho-Novum 777 / Necon 7/77
Ortho-Cyclen / MonoNessa
Ortho Tri-Cyclen Lo
Ortho Tri-Cyclen / Trinessa
Ortho All-Flex Diaphragm 65, 70, 75, 80
Tri-Levlen / Triphasil / Trivora
Yaz
Yasmin / Ocella

VAGINAL

Clotrimazole (Lotrimin) cream (45gm)
Estradiol (Estrace) 0.01% cream
Estradiol (Estring) 2mg ring
Estron, Conj (Premarin) cream (45gm)
Clindamycin (Cleocin) 2% cream (70gm)
Metronidazole (Metrogel) 0.75% (70gm)
Terconazole (Terazol-7) cream (45gm)

GOUT

Allopurinol (Zyloprim) 100, 300mg
Colchicine (Colcrys) 0.6mg
Probenecid (Benemid) 500mg

CHEMOTHERAPY, MISC

Anastrozole (Arimidex) 1mg
Hydroxyurea (Hydrea) 500mg
Erlotinib (Tarceva) 150mg
Mercaptopurine 50mg
Letrozole (Femara) 2.5mg
Tamoxifen (Nolvadex) 10, 20mg

OTHER

Acetazolamide (Diamox) 250mg
Acitretin (Soriatane) 10, 25mg
- PART Risk Management Program
- long-term pregnancy prevention
Amantadine 100mg
Azothioprine (Imuran) 50mg
Benztropine 0.5, 2mg
Bicitra 334/500mg/5ml (473 ml)
Cabergoline (Dostinex) 0.5mg

Calcium Acetate (Phoslo) 667mg
Calcitriol (Rocaltrol) 0.25, 0.5mg
Clomiphene Citrate (Clomid) 50mg
Cyanocobalamin 1000 mcg/ml (1ml)
- 3ml 25G syringe (separate prescription)
* Cyclosporine 25, 100mg
Cyproheptidine (Periactin) 4mg, 2mg/5ml
* Desmopressin (DDAVP) Nasal 0.1mg/ml
** Dronabinol (Marinol) 2.5mg
Enoxaparin (Lovenox) 30, 40, 60, 80, 100,
120, 150 injection
Ergocalciferol (Vitamin D-2) 50,000 units
Ferrous Sulfate 325; 15mg/1ml; 220mg/5ml
Folic Acid 1mg
Hydroxyzine (Atarax) 10, 25mg; 10mg/5ml

Isotretinoin (Accutane) 20, 40mg
- IPledge Program
- pregnancy prevention mandatory

Magnesium Oxide 400mg
Mebendazole (Vermox) 100mg
Megestrol 40mg, 40mg/ml suspension
* Mycophenolate (CellCept) 250mg
Nephrocaps
Multivitamin Drops (Poly-Vi-Sol)
also w/ Iron Drops (infants only)
Paricalcitol (Zemlar) 1, [*2mcg]
Phenazopyridine (Pyridium) 100mg
Pilocarpine 5mg
Potassium Chloride SR 10, 20mEq
* Potassium Chloride 20mEq/15ml
Potassium Citrate (Urocit-K) 5, 10mEq
Prenatal Vitamins
Propylthiouracil 50mg
Pyridoxine 50mg
Sevelamer Carbonate (Renvela) 800mg
* Sodium Chloride 1gm
* Tacrolimus (Protopic) 1mg [*0.5, 5mg]
Ursodiol (Actigall) 300 mg

Smoking Cessation at Randolph AFB only:
- Nicotine Transdermal Patch, 7, 14, 21mg
- Bupropion (Zyban) 150mg
- Varenicline (Chantix) Starter, 1mg Paks

KEY

* Up to two duty days to process
** No Refills – (Schedule II)
*** Expires six months from date Rx written;
maximum five refills - (Schedule III – V)

Welcome to the Randolph Clinic Pharmacy!

Time spent at the pharmacy window is an opportunity for you to ask questions and obtain information. Therefore, please put aside cell phones before approaching the window. To further expedite the filling of hand-written prescriptions, ensure the following is written on each prescription:

- Patient name
- Patient Date of Birth
- Patient phone number and address
- Drug allergies (if any)
- Sponsor's Social Security Number

A prescription drop box located at the Base Exchange Pharmacy can be used when the pharmacy is closed, or if you want to avoid the wait during business hours. Place prescriptions in the envelope provided, and fill out the information requested on the envelope. Please use one envelope for each patient. Prescriptions will be ready for pickup the following duty day if left prior to 1600 hours, or in two duty days if left after 1600 hours, or on weekends.

Military Treatment Facilities are required by law to collect information about Third Party Insurance. Please ensure that you participate in the Third Party Collection program. Funds collected are sent to the Randolph Clinic, where it is used to enhance your healthcare. Participation costs you nothing, and may even fulfill deductible requirements should you later need healthcare coverage under that insurance. It creates a win-win situation for the Randolph Clinic and beneficiaries alike.

Phone Numbers

Randolph AFB Pharmacy	652-4127
Joint Base San Antonio Refills	292-7000 or (800) 469-7170 option 2
Wilford Hall Pharmacy	292-7522 option 4
BAMC Pharmacy and Refills	916-8700 or (800) 771-3455
Third Party Collection	652-2420 option 7

Pharmacy personnel respect your time and want you to have as short a wait as possible for prescriptions. At the same time each prescription is important from a healthcare and safety perspective. No prescription is dispensed until a pharmacist has verified the final product. We ask for your understanding when a provider must be contacted to clarify or correct a prescription order. A delay may also occur if an order is large, or contains controlled drugs for which ongoing accountability of each tablet or capsule is required.

We value your feedback. Pharmacy has patient surveys available at each window – we want to hear how you feel about our services as well as your experience at our pharmacies.